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VK & TR SERIES FRYERS REPLACEMENT PARTS

VK Series Without Filter TR Series Without Filter
ML-136885 1VK45A ML-136946 1TR45A
ML-136886 1VK45D ML-136951 1TR45D
ML-136887 1VK45C ML-136956 1TR45C
ML-136888 1VK65A ML-136961 1TR65A
ML-136889 1VK65D ML-136965 1TR65D
ML-136890 1VK65C ML-136969 1TR65C
ML-136891 1VK85A ML-136973 1TR85A
ML-136892 1VK85D ML-136977 1TR85D
ML-136893 1VK85C ML-136981 1TR85C

VK Series With Filter TR Series With Filter
ML-136894 1VK45AF ML-136947 1TR45AF
ML-136895 1VK45DF ML-136952 1TR45DF
ML-136896 1VK45CF ML-136957 1TR45CF
ML-136897 1VK65AF ML-136962 1TR65AF
ML-136898 1VK65DF ML-136966 1TR65DF
ML-136899 1VK65CF ML-136970 1TR65CF
ML-136900 1VK85AF ML-136974 1TR85AF
ML-136901 1VK85DF ML-136978 1TR85DF
ML-136902 1VK85CF ML-136982 1TR85CF
ML-136903 2VK45AF ML-136948 2TR45AF
ML-136904 2VK45DF ML-136953 2TR45DF
ML-136905 2VK45CF ML-136958 2TR45CF
ML-136906 2VK65AF ML-136963 2TR65AF
ML-136907 2VK65DF ML-136967 2TR65DF
ML-136908 2VK65CF ML-136971 2TR65CF
ML-136909 2VK85AF ML-136975 2TR85AF
ML-136910 2VK85DF ML-136979 2TR85DF
ML-136911 2VK85CF ML-136983 2TR85CF
ML-136912 3VK45AF ML-136949 3TR45AF
ML-136913 3VK45DF ML-136954 3TR45DF
ML-136914 3VK45CF ML-136959 3TR45CF
ML-136915 3VK65AF ML-136964 3TR65AF
ML-136916 3VK65DF ML-136968 3TR65DF
ML-136917 3VK65CF ML-136972 3TR65CF
ML-136918 3VK85AF ML-136976 3TR85AF
ML-136919 3VK85DF ML-136980 3TR85DF
ML-136920 3VK85CF ML-136984 3TR85CF
ML-136921 4VK45AF ML-136950 4TR45AF
ML-136922 4VK45DF ML-136955 4TR45DF
ML-136923 4VK45CF ML-136960 4TR45CF
ML-136935 4VK65AF ML-136985 4TR65AF
ML-136941 4VK65DF ML-136986 4TR65DF
ML-136937 4VK65CF ML-136987 4TR65CF
ML-136938 4VK85AF ML-136988 4TR85AF
ML-136939 4VK85DF ML-136989 4TR85DF
ML-136940 4VK85CF ML-136990 4TR85CF
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

______________________________________________ 12
7 13 00-956368-000G1 Control Box Assy. (LH) (W/Filter Switch) 1 1-2
' 14 00-956368-000G2 Control Box Assy. (RH) (W/Filter Switch) |
. 15 00-956368-000G3 Control Box Assy. (LH) (W/O Filter Switch) !
1
' PARTS NOT ILLUSTRATED :
PL-59801

BEHIND DOOR CONTROL BOX ASSEMBLY
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

BEHIND DOOR CONTROL BOX ASSEMBLY

ILLUS. PART NO. NAME OF PART AMT.
PL-59801
1 00-957822-00004  Cover - CoNtrol BOX (LH)......oouiiiiiiiiiiieie et 1
2 00-957822-00005  Cover - CoNtrol BOX (RH).....ccutiiiiiiriiiiieii ittt 1
3 00-956926-000G3  Control Assy. - Temperature (W/ LED'S).......c.coiiiiiiiiiiieiii ettt e e 1
4 00-499716-00001  Plate - Control Mounting (LH)...................
5 00-499716-00002  Plate - Control Mounting (RH)
6 00-956827-00002  Overlay........ccceceeveeeeneenineeenn,
7 00-427755-000G1  ROCKEr SWItCh ASSY. (POWET).......iiiuiiitiiiiie ettt ettt et e e e e
8 0L e 1 01000 (3o o F RS 1
9 00-427755-000G2 ROCKEr SWItCh ASSY. (STAI).....eeiiiiieiiiiie et e s e et e e st e e sseee e sneeeeesnnnnenneennees 1
10 00-427755-000G1  ROCKEr SWiItCh ASSY. (POWET)........iiieiiiieeiiite ettt ee et e e et e e st eeeseeeeeesnseeeessneeeensnnennnnnnnes 1
11 00-426251-00002  PIUG (NON=FIIET)......eetieiieiteeteeee ettt b et na et e e e b e e et 1
12 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT........coiiiiiiiiiiiiiniieieeeee 1
13 00-956368-000G1  Control Box Assy. (LH) (W/Filter Switch) (Incls. Items 1, 3, 4, 6 thru 10, & 12).........ccevvirennn. 1
14 00-956368-000G2 Control Box Assy. (RH) (W/Filter Switch) (Incls. ltems 2, 3, 5 thru 10, & 12)
15 00-956368-000G3  Control Box Assy. (LH) (W/O Filter Switch) (Incls. Items 1, 3, 4, & 6 thru 12)............ccocceeeenie 1
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11-12-13-14
15-16-17-18

D SERIES C SERIES

24
/ 28 Cable Assy. (USB) (18 In.) !
| PART NOT ILLUSTRATED |

CONTROL PANELS
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59802

1

O~NOO O WN

©

11
*12
*13
*14
**15
**16
**17
**18
19
20
21
22
23
24
25
26
27
28

PART NO.

NS-046-89
00-426815-000G1
00-426815-000G2
00-497745-00001
00-497745-00003
00-913086-00004
00-913086-00003
NS-046-89
00-426815-000G1
00-426815-000G2
00-913086-00002
00-913086-00001
00-958620-00001
00-958620-00002
00-976913-00001
00-976913-00002
00-976897-00001
00-976897-00002
00-428906-00001
00-428906-00004
00-427755-000G1
00-959000-000G1

00-959000-00002
00-427759-00001
00-959000-000G2

CONTROL PANELS

NAME OF PART AMT.

NUt ASSY. 6-32 HEX KEPS...... .ottt ene e e enee e 4
Plate Assy. - MOUNEING (45 SErIES)......cciiiiiiiiiieiiie ittt e e 1
Plate Assy. - Mounting (65/85 SEIIES)......ccuuuiiiiiiiiiiiie et e e e e e e 1
Overlay = VUICAN (FIILEI)....... ittt e et e et eeeaennbeaeeeeeee 1
Overlay = VUICAN (BOIl)....cceiiuuiiiieiiiie ettt ettt et e e et e e s sebe e e eatnnennreneees 1
Control Assy. - Solid State (Filter Button) (Incls. Ifem 4)..........ccoooiiiiiiiiiieee e 1
Control Assy. - Solid State (Boil Button) (Incls. Ifem 5).........cooiiiiiiiiiiee e 1
NUt ASSY. 8-32 HEX KEPS........oiiiiiet ettt sttt st e e e e
Plate Assy. - Mounting (45 Series)

Plate Assy. - Mounting (65/85 SEIES)..........ccciiiiiiiiiiiieieeee e 1
Computer Cooking Assy. (Filter Button) (Incls. Item 13) (Before 9/28/23)..........cccceeevvvvvivvennnns 1
Computer Cooking Assy. (Boil Button) (Incls. ltem 14) (Before 9/28/23).........ccccueveeericiiiiiennnns 1

Overlay - Vulcan (Filter Button) (Before 9/28/23)......ccoo i 1
Overlay - Vulcan (Boil Button) (Before 9/28/23).........c.ccooiiiiiiiiiiiiiiieee e 1
Computer Cooking Assy. (Filter Button) (Incls. Item 17) (Starting 9/28/23)...........ccooviiiiiiinnnces 1
Computer Cooking Assy. (Boil Button) (Incls. ltem 18) (Starting 9/28/23).........ccccoiiiiiiiiininnnees 1
Overlay - Vulcan (Filter Button) (Starting 9/28/23).........cccooieiiiieiiiieeee

Overlay - Vulcan (Boil Button) (Starting 9/28/23)...

Overlay - POWET........cccoiiiiiiieiieeiee e

OVEMAY (USB POT).....iiiiiiieie ettt sttt st et e bt e sabe e eeeeenn
ROCKET SWItCN ASSY.....uiiiiiiiiiit ettt ettt et et nb e sn e e e e e eanee 1

Cable Assy. (USB) (1 Ft.) (Incls. ltems 23 thru 25)...
N[ I T TRt
LOCKWASIET H4 ...ttt e e e e e e et e e e e e e e e e aeeaaes
Screw 4-40 x 1/2..
Cap (USB)......c.......
Control - Interface
Cable ASSY. (USB) (18 IN.) ...ttt ettt et et e st e st e e bee e e aeeenn 1

* For units manufactured before 9/28/23 - Displays have a white background with
black figures

** For units manufactured starting 9/28/23 - Displays have a blue background with
white figures
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

N
N
1
1
1
1
1
1
1
:
7 These Items No Longer :
Available for Service. '
Order Power Supply 1
Box Assembly '
Seo 00-959501-000G3 (Filter Units) 5 !
Sao 00-959501-000G4 (Non-Filter Units) 1
~ N . . :
~~ 1
- 7’

00-958411-00002 Bracket - Power Supply
00-419967-00005 Cord - Power Supply (84 In.)
00-419967-00003 Jumper - Extension (24-1/2 In.)
00-959501-000G3 Power Supply Box Assy. (Filter)
00-959501-000G4 Power Supply Box Assy. (Non-Filter)

PARTS NOT ILLUSTRATED

POWER SUPPLY BOX
(BEFORE 12/1/12)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

POWER SUPPLY BOX
(BEFORE 12/1/12)

ILLUS. PART NO. NAME OF PART AMT.
PL-59803
1 NS-044-09 NUt AsSY. 10-24 HEX KEPS.... .ottt neeeaane 1
2 NS-047-32 LOCK NUE 440 HEX....ceveieiiteeet ettt ettt ettt et ane e neeeaan 2
3 00-958404-000G1
4 00-958404-000G2 Box - Power SUpply (NON-FIEEI).....cooiiiiiiii et 1
*5 MOAUIE = IGNIHION. ...ttt st he e et e et e saeeembeenbaeeaeeannnes 1
*6 THMEE = DBIAY ...ttt ettt h ettt e e n e e nae e et e e nb e e nheeen e e e e eas 2
*7 SHANAOM. ... e 4
*8 Board - BIOWET CONMIOL.........ocuiiiiiieeiiieie et 1
9 00-958405-00001  Lid = POWET SUPPIY.....uteiiuteeiiiieiitee ittt ettt ettt et et b et e e bt st e e sateesabeesaneesbaeeeeeannns 1
10 FE-024-24 BUShiINg - EIECHHCAI SN@P......coitiiiiiiiiie ettt e e 1
11 00-497125-00001  Relay - Fill Valve (SPDT, 24 VAC) (Filter - Solenoid Valve).............
12 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB
13 00-419317 Terminal - StationNary..........coceeiiiiiieiie e
14 SC-060-23 Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........coooiiiiiiiiieic e
15 00-428864-00001 Relay - Pump (Filter - PUMP MOLOT).....ccoiiiiiii ettt
16 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB.
*17 SWILCH = REIGY ...ttt ettt e bt bt e et e e sab e e aee et e e e e aan
18 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB
19 00-417856-00001  Lug - Grounding (With S&t SCrEW)........coiuiiiiiieiiie et e 1
20 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccoiiiieiiiniinieeciieeeee 1
21 00-419973-000G2 Receptacle - Female Power (Filter)............ooooiiiiiiiieie e 1
22 00-419973-000G1  Receptacle - Male POWET...........oiiiiiiiiiiiie ittt ettt e e e e e 1
23 00-958411-00002  Bracket - POWET SUPPIY.....ccouiiiiiiiiiiei ettt sttt e e e 1
24 00-419967-00005 Cord - Power Supply (84 In.).......
25 00-419967-00003  Jumper - Extension (24-1/2 In.)...
26 00-959501-000G3 Power Supply Box Assy. (Filter)............

27 00-959501-000G4 Power Supply BoxX ASSY. (NON-Filter)..........eiiiiei et 1

* (Item No Longer Available for Service on these Models. Order Item 26 or 27.)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

H 00-958411-00002 Bracket - Power Supply
1 24 00-959501-000G3 Power Supply Box Assy. (Filter)

! 25 00-959501-000G4 Power Supply Box Assy. (Non-Filter)
! 26 00-423813-00005 Cable - Ignition (High Voltage)

)

PARTS NOT ILLUSTRATED

_________________________________________

POWER SUPPLY BOX
(STARTING 12/1/12)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-60142

PART NO.

NS-047-32
NS-044-09
00-959498-000G3
00-959498-000G4
00-419973-000G1
00-417856-00001

SD-032-07
00-411500-00012
SD-036-03
00-419317
SC-060-23
FE-024-24
00-959499-00002
SD-032-07
SD-036-03
00-959500-00001
SD-036-03
00-497125-00001
SD-036-03
00-428864-00001
00-419973-000G2
00-958411-00002
00-959501-000G3
00-959501-000G4
00-423813-00005

POWER SUPPLY BOX
(STARTING 12/1/12)

NAME OF PART AMT.
LOCK NUE 440 HEX....ceeeeeeeeeee ittt ettt ettt et se et sneant e e e neeeanns 2
Nut Assy. 10-24 HEX KEPS..... ..ot ettt eneeeaeee 1
Box - Power Supply (Filter)
Box - Power Supply (NON=FltEF).........ooiiiiiiiiee e 1
RECEPLACIE = MaIE POWET.......oii ittt e e e e e et e e e e e e e snaa e e e e eaaes 1
Lug - Grounding (With S&t SCrEW)........ceiiuiieiiie ittt e e e 1
Set Screw (Included With IFEM B)..........ooiiiiiieiiee e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccciviiiiiiiiiiiee e 1
Transformer (120 VAC, 24 V., 40 VA). ..ottt 1
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB........ccccoeveieeeiiireeiiiiiiiienees 2
Terminal - Stationary
Mach. Screw 4-40 x 1/4 Slotted RA. Hd.......oooiiieeee e 2
Bushing - EIECHCAl SN@P.......coouiiiiiiiii ettt 1
Lid = POWET SUPPIY ...ttt et ettt et saa et e e e e eanee 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccoiiiiiiiiiiiiiiee e
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB.
Gas IGNItOr = BOAIM.......cccueiiiieiiie et ettt bt et e et e e b e aee e e aaeean
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB
Relay - Fill Valve (SPDT, 24 VAC) (Filter - Solenoid Valve)................
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB
Relay - Pump (Filter - Pump Motor).........ccccooiiiiiiiiiiiieciec e
Receptacle - Female POWEr (FIET)........couiiiiiiii e
Bracket - POWET SUPPIY.....coiuiiiiiiiiiei ettt ettt e e e 1
Power Supply Box Assy. (Filter) (Incls. Items 1, 2, 3, & 5 thru 22)
Power Supply Box Assy. (Non-Filter) (Incls. ltems 1, 2, & 4 thru 17).......ccoeviiiniiiniiiiiicees 1
Cable - Ignition (High VOIRAGE)..........eoiieiii ettt 1
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

TR :I 52 Harness - Main k
SE 1 53 Harness (Interface to DVI)
RlES i 54 Harness - Blower
TANK < + PARTS NOT ILLUSTRATED

1
’

23-24-25
26-27-28

_______________________

29-30-31

32-33-34 TANK d

19-20-21

39-40-41-42-43-44
45-46-47-48-49-50

TANK AND GAS COMPONENTS
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59804

PART NO.

00-427882-000G3
00-958067-00001
NS-044-09
00-958691-00002
00-959046-00001
00-976613-00002
00-958453-000G1
00-976589
00-959080-00001
00-958475
00-976588
SD-032-07
SD-036-86
00-959879-000G2
SC-127-31
00-976641
00-976568
00-959100-00001
00-958505-00002
00-958505-00003
00-958505-00004
00-959100-00002
00-958689-000G2
00-976558-000G2
00-958704-000G2
00-976562-000G2
00-958700-000G2
00-976564-000G2
00-958689-000G1
00-976558-000G1
00-958704-000G1
00-976562-000G1
00-958700-000G1
00-976564-000G1
00-408279-00022
00-408279-00021
00-408279-00012
00-408279-00013
00-944782-VK45N
00-944782-VK45P
00-944782-VK65N
00-944782-VK65P
00-944782-VK85N
00-944782-VK85P
00-944782-TR45N
00-944782-TR45P
00-944782-TR65N
00-944782-TR65P
00-944782-TR85N
00-944782-TR85P
00-976820
00-958455-000G1
00-427750-000G1
00-958452-000G1

TANK AND GAS COMPONENTS
NAME OF PART

TUDE = FIEX (GAS INIEL).....eiiiiie ittt sttt e e e eas 1
Bracket - Heat Shield............
Nut Assy. 10-24 Hex KEPS..
Burner - CeramicC.........ccccevvenne

Filter - Blower (VK Series ONIY)......c.oooiiiiiiieeee e e 1
Gasket - Transport TUDE (LOWET).......oiiiiiiiiiiiieiiee ettt 1
Harness - Gas Solenoid (Before 8/10/17, Used with ltem 10)...
Harness - Gas Solenoid (Starting 8/10/17, Used with ltem 11).......ccoiiiiiiiiie e

Bracket - High Limit.........ooii ettt e e 1
Control - High Limit (Capilary Wire Type) (Before 8/10/17)......cccueiiiiieeeiiee e 1
Control - High Limit (No Capilary Wire) (Starting 8/10/17).........coiiiiiiiieiiiieee e 1

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.
Self-Tapping Screw 10-24 x 3/4 HexX Hd. TYPE TT . ..ot
TUDE = TFANSPONL. ... ettt et e e e e e e st e e e e e s e staeeeeeeeeassasbeeeeeeesasssaaeeaeseeeeeeeeesnns 1
Mach. Screw 1/4-20 x 3/4 Hex Hd. (SST).....coiuiiiiiiiiieiieiiee e
Kit - Ignitor with Gaskets (Incls. Items 6, 14, 18, & 22) (Before 6/22/17)....
Kit - Ignitor (Incls. Electrode & Gasket) (Starting 6/22/17).........ccccceevennen.
(=Y Al =Y o (o Yo [ TSRS UPPPP
Plate - Orifice (45 Series)
Plate - Orifice (65 Series)
Plate - Orifice (85 Series)
Gasket - Transport TUDE (UPPEI)......uuiii ittt ettt et e e et a e sebeeesasnnssareneees 1
Tank Assy. (TR45 Series)
Tank Assy. (TR45 Series)
Tank Assy. (TR65 Series)
Tank Assy. (TR65 Series)
Tank Assy. (TR85 Series)
Tank Assy. (TR85 Series)
Tank Assy. (VK45 Series)
Tank Assy. (VK45 Series)
Tank Assy. (VK65 Series)
Tank Assy. (VK65 Series)
Tank Assy. (VK85 Series)
Tank Assy. (VK85 Series)
Regulator - Pressure (3/4 In.) (NAT) (On Units Before 4/17/16)......cccocveeeeiiiiiiiiieiieeeeeeeeeen 1
Regulator - Pressure 3/4 In. (LP) (3/4 In.) (LP) (On Units Before 4/17/16)..........cccccuvveeeeieenennn. 1
Regulator - Pressure (1-1/4 In.) (NAT) (On Units Before 4/17/16)........cccceiieeniiinieeiiiiieeeee 1
Regulator - Pressure (1-1/4 In.) (LP) (On Units Before 4/17/16)..........cccoiviiiiiiniieiiceiiieee e 1
Gas Valve & Blower Assy. (NAT) (VKAS).......oo it 1
Gas Valve & Blower Assy. (LP) (VKA5).......oo e 1
Gas Valve & Blower Assy. (NAT) (VK65).
Gas Valve & Blower Assy. (LP) (VK65)....
Gas Valve & Blower Assy. (NAT) (VK85).
Gas Valve & Blower Assy. (LP) (VKB5).......coiiiiieieee it

(

(

(

(

(

Gas Valve & Blower Assy. (NAT) (TRAS).......ooiiiiiiiieee et 1
Gas Valve & Blower Assy. (LP) (TR45)

Gas Valve & Blower AsSY. (NAT) (TRB5).......coiiiiiiiiiieeeieie ettt e e 1
Gas Valve & Blower ASSY. (LP) (TRB5).......coiiiiiiiiiee ittt ettt 1
Gas Valve & Blower Assy. (NAT) (TR85)......cciiiiiiieiieeiie ettt 1
Gas Valve & Blower Assy. (LP) (TRB5).......ci ittt 1
Shroud - Blower Intake (Included with 39 thru 50 Assemblies)..........ccccoeirieeiiiiiiiniiieiiieeeee 1
HAMMESS = IMAIN......eiiii et enn e e ne e e 1
Harness (INterface 10 DVI).......oo.iiiiiii e 1
HAINESS = BIOWET ... . eiii ettt ettt e e et e e et e e e nte e e e e st e e e snteeeenteeeennseeeennneeeaeeaeaenns 1

* (Revision A - Manufactured before 8/1/17 with drain valve handle mounted at
12 o'clock position. The filter system drain manifolds are 2-1/4 In. diameter and
painted black.)

** (Revision B - Manufactured after 8/1/17 with drain valve handle mounted at 10
o'clock position. The filter system drain manifolds are 3 In. diameter and painted
red.)
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16 00-419878-000G1 Manifold Assy. (2 Units) (45 Series)

17 00-419878-000G2 Manifold Assy. (3 Units) (45 Series)

18 00-419878-000G7 Manifold Assy. (4 Units) (45 Series)
00-419876-000G1 Manifold Assy. (2 & 4 Units) (65/85 Series)

20 00-419876-000G2 Manifold Assy. (3 Units) (65/85 Series)

21 FP-013-17 Elbow - Street 1/2 x 90 Deg.

PARTS NOT ILLUSTRATED

_____________________________________________

6-7

,___________-
-
[(e}

VAN 10-11

12-13-14-15
%

GAS INLET MANIFOLD
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59810

PART NO.

FP-090-80
FP-035-91
00-428472-00001
FP-035-91
FP-022-11
00-957744-00001
00-957744-00002
FP-085-53
FP-028-26
00-957744-00004
00-957744-00003
00-408279-00022
00-408279-00021
00-408279-00012
00-408279-00013
00-419878-000G1
00-419878-000G2
00-419878-000G7
00-419876-000G1

00-419876-000G2

FP-013-17

GAS INLET MANIFOLD

NAME OF PART AMT.
TEE 1-T/4 X A-T/4 X M2t AR
Pipe 1/2 x 1-1/8 TBE .
ValVE = Ball.......ooiiii e
Pipe 1/2 x 1-1/8 TBE
UNION = PPttt b et nae e ettt b et
Pipe - Rear Gas (With Tap) (45 SEri€S).......ccuiuiiiiiiiiiieiie e
Pipe - Rear Gas (With Tap) (65/85 Series).. .
PiIPE PIUG /8.t ettt
PIpe PIUG 1-1/4 Sq. HU. ..ottt
Pipe - Rear Gas (Without Tap) (45 Series)..... .
Pipe - Rear Gas (Without Tap) (65/85 Series).........cccccevvuieernnnn AR
Regulator - Pressure (3/4 In.) (NAT) (On Units Before 4/17/16).................... AR
Regulator - Pressure 3/4 In. (LP) (3/4 In.) (LP) (On Units Before 4/17/16)..........ccccceeevurnnnnen. AR
Regulator - Pressure (1-1/4 In.) (NAT) (On Units Before 4/17/16).........ccccovvieineiiieciiiinneen. AR
Regulator - Pressure (1-1/4 In.) (LP) (On Units Before 4/17/16) .
Manifold Assy. - Gas Inlet (2 Units) (45 Series) (Incls. Items 1 thru 6, 8, & 9).......cccccevvvrnnen. AR
Manifold Assy. - Gas Inlet (3 Units) (45 Series) (Incls. Items 1 thru 6, 8, 9, & 10).................. AR
Manifold Assy. - Gas Inlet (4 Units) (45 Series) (Incls. Items 1 thru 6, 8, 9, & 10).......c..cc...... AR
Manifold Assy. - Gas Inlet (2 & 4 Units) (65/85 Series) (Incls. ltems 1 thru 5, 7, 8, 9,
< St I RSP PUST U U ST PRTORPPPOPPPPRPPPIN AR
Manifold Assy. - Gas Inlet (3 Units) (65/85 Series) (Incls. ltems 1 thru 5,7, 8, 9, & 11)
................................................................................................................................................ AR
EIbow - Street 1/2 X 90 DEQ.....couiiiiiie ittt AR
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

Brush - Fryer Cleaning

PART NOT ILLUSTRATED

44 00-421756-00001

A

’

1
1

4

1
\

~

-

10

13-14-15

22-23

24-25

PL-59807

BODY UNIT
(A/IC/D SERIES)
(NON- FILTER)

-16 -

F-43249 Rev. G (January 2024)



VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

PART NO.

00-499223-00001
00-499223-00002
00-499223-00004
00-417056-00002
00-418321-00002
00-958711-00001
00-958711-000G2
00-418336-00002
SD-032-07
SD-037-70
00-409300-00005
00-420596-00004
00-427883-00001
00-427883-00003
00-427883-00004
RS-033-04
00-497296-000G2
00-497428-00002
00-497428-00004
00-421893-00001
00-421893-00002
00-419653
RS-033-04
00-499487-000G1
00-499487-000G5
SD-032-07
NS-044-09
00-428023-000G2
00-420769-00001
00-426806-000G1
00-426806-000G4
00-957916-00005
00-427759-00001
SD-024-40
00-419317
SC-060-23
00-428541-00001
00-428541-00002
00-428542-00002
00-428689-00002
00-958474
00-420596-00003
SD-036-03
00-421756-00001

BODY UNIT
(A/IC/ID SERIES)
(NON- FILTER)

NAME OF PART

AMT.

Basket - Twin (45 Series)
Basket - Twin (65 Series)
Basket - Twin (85 Series)
Hanger - Basket (45 SEIIES).....cciiiiiiiiiii et e e e e e e e e 1
Hanger - Basket (65/85 Series)...
Flue - Wrap (SST) (45 Series).....
Flue - Wrap (SST) (65 Series).....
FIUE = WIaP (SST) (85 SEIES).....ueiiuiiiiieiiiieitie ittt sttt nb et e e e e e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccciviiiiiiniiinieiiieeeeee
Self-Tapping Screw 1/4-20 x 1/2 Hex. Hex Washer Hd., Type TT...
Lo o B O 1Yo | PSP

BOdy - Side (SST) (RH)- .. eeeteeiieiteeeite ettt ettt e e enee e e eneeeanne 1
Screen - Basket Support (45 Series)
Screen - Basket Support (65 Series)
Screen - Basket Support (85 Series)

A e o] o PP PPPPPPP
IMAGNEE ASSY ...ttt ettt ettt h et e ket e e bt e aE et e e e e e be e e e e e e e e e e e e s 1
BOdy - BOHOM (45 SEIES)...ccueieieiieiie ettt ettt ettt sb et e et sabeenbae e e e e annes 1
Body - BOOM (B5/85 SEIES).......eiiiieiiiieiiieiiit ettt ettt e e e e 1
Caster - Plate Mount (W/ Brake)..... AR
Caster - Plate Mount (NO Brake)..........c.cooiiiiiiiiiecece e AR
= 0T | PSP 1
Rivet - Pop

DOOr ASSY. (LH) (45 SEIIES)......eiiiuiiiiiieiiie ittt et e e e 1
D0oOr ASSY. (LH) (65/85 SEIIES)......cciuiiiiiiiiie ettt ettt e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccoiiiiiiiiiiniiiee e 2
Nut Assy. 10-24 HEX KEPS.......oiiiiiieiiieee ettt ne e 2
Hinge Assy

BUMIPET = RUDDET......cceiiiiceet ettt e e e e e e st e e e e e e s e sssaeeeaeeesasa e aaeaaaes 1
Frame - Front ASSY. (45 SEIES)....ccuuiaiiiaiii ettt ettt e e e e naes 1
Frame - Front ASSY. (65/85 SEMES)........ciiuiiiiiiiiieiiie sttt e e e 1

[N E=Taa 1T o1 E= Y LT U [o- T o PSP 1
(070 ] g )i fo] I 141 =Y £- VoY SRR RUPPPP 1
Self-Tapping Screw 6-32 x 5/8 Phil. Pan Hd., Type TT (SST)....cceeiiiiiiriiieiiieeiee e 4
Terminal - STAtIONAIY......ccuui ittt ettt e s 1
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd

Plate - Control MOUNTING. ......c.cuiiiiiiiiieiie ettt e e e e
Extension - Control (65/85 SEIES)........cuiiiiiiiiiiiiie ettt e e e e e e e e as 1
Deflector Assy. (45 Series).............

Deflector Assy. (65/85 Series).

Probe - Temperature................

BOdy = SidE (SST) (LH). i iteeiiie ittt et be et e e e e en e e e e annes
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB.........ccccoeiiininiiieiiins AR
Brush = FIyer ClEaNING. ......ccuuiiiiieiii ittt ettt sttt ettt es e e e e aanee 1
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

PART NO.

00-499223-00001
00-499223-00002
00-499223-00004
00-417056-00002
00-418321-00002
00-958711-00001
00-958711-000G2
00-418336-00002
SD-032-07
00-428699-00002
00-428749-00002
00-419777-00004
00-420596-00004
00-959832-00001
00-959832-00003
00-497428-00001
00-497428-00002
00-497428-00003
00-497428-00004
00-419777-00003
00-420596-00003
SD-036-03
00-958474
00-499487-000G4
00-499487-000G8
00-419653
RS-033-04
00-499487-000G3
00-499487-000G7
00-427883-00001
00-427883-00003
00-427883-00004
00-420769-00001
00-497296-000G2
RS-033-04
00-426806-000G2
00-426806-000G3
00-426806-000G5
00-426806-000G6
00-426806-000G7
00-957916-00005
00-427759-00001
SD-024-40
00-419317
SC-060-23
00-428541-00001
00-428541-00002
00-428542-00002
00-428689-00002
00-409300-00005
00-410863-00002
00-410863-00006
00-421756-00001

BODY UNIT
(AIC/ID SERIES) (FILTER)

NAME OF PART

AMT.

Basket - Twin (45 Series)
Basket - Twin (65 Series)
Basket - Twin (85 Series)
Hanger - Basket (45 SErES).......coouiiiiiiiii et 2
Hanger - Basket (65/85 SErI€S)........ccuiiiiiiiiiiiecie et 2
Flue - Wrap (SST) (45 Series)
Flue - Wrap (SST) (65 Series)
Flue - Wrap (SST) (85 Series)

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cocoiiiieiiiniiiniie e AR
Brace - Rear (45 Seres)......cccouiiiiiiiiieiieiiee e

NLA - Obsolete--Brace - Rear (65/85 Series)

Body - Side (SST) (RH).....ccooevviiiiiiiieiieee,

Body - Side (SST) (RH)....oeiiiiieiiiee e
Caster - Screw-In Mount (W/ Brake)

Caster - Screw-In Mount (No Brake) .
Body - Bottom (22-1/2 Deep) (45 Series) (Section W/O Filter)..........oociiiiiiiniiiiniieiiiieeeeen 1
Body - Bottom (27-1/2 Deep) (45 Series) (Section W/O Filter)..........coocviiiiiiniiiiiiieciiicceees 1
Body - Bottom (22-1/2 Deep) (65/85 Series) (Section W/O Filter)..........ccoooviiiiiiiiiiiiiiieieeeeen. 1
Body - Bottom (27-1/2 Deep) (65/85 Series) (Section W/O Filter)..........ccoooiiiiiiiiiiiiiiinienneeen. 1

Body - Side (SST) (LH)
Body - Side (SST) (LH)

Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB........c.cccoeiiiiiiiiieeeins AR
[ o] 0TI =T a0 =T = L (1 PSRRI 1
DOOr ASSY. (RH) (45 SEIES)....cc ittt ettt e e e e 1
Door Assy. (RH) (B5/85 SEIIES)......ccceiiiiiiieeiieeieeeeee e 1
= 0T | PSP
RIVET = POP ...ttt ettt ettt e e e
Door Assy. (LH) (45 Series)

DoOr ASSY. (LH) (65/85 SEIIES)......ecicuiiiiiiiiie ettt e e 1

Screen - Basket Support (45 Series)
Screen - Basket Support (65 Series)
Screen - Basket Support (85 Series)
Bumper - Rubber..........cccocccvvvieveeenn. .
IMIAGNEE ASSY ...ttt ettt h ettt ettt e e e e e e e e as
LAY = LA o T o TSRSt

Frame - Front Assy. (45 Series) (2 UNitS).......coiiiiiiiiiiiiiie e 1
Frame - Front Assy. (45 Series) (3 UNItS).....c.oooiiiiiiiiiiii e 1
Frame - Front Assy. (65/85 Series) (2 UNItS)......cc.uvieiiiiiireiiiiee e see e e e e e e e 1
Frame - Front Assy. (65/85 Series) (3 UNItS).......ccccueiriiiriiiiiiieiiee et 1
Frame - Front Assy. (45 Series) (4 UNitS).......cooiiiiiiiiiiiiii e 1
Nameplate - Vulcan

COoNtrol = INEEITACE. ...
Self-Tapping Screw 6-32 x 5/8 Phil. Pan Hd., Type TT (SST).....cccuueiiiiiiiieee e 4
Terminal - STAONAIY ..ot e ettt e et e e e e e 1
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........cociiiiiiiiiiiieccceeeee e 2
Plate - Control MOUNTING. ......c.uiiiiiieeie ettt st e e e b e st eeeeannes 1
Extension - Control (65/85 SEIES)........cueiiuieiiieiiii ettt ettt e e e e enaee 1
DefleCtor ASSY. (45 SEIES)...c.uuiiiiiiiiitieee ettt ettt et nb et e e e e aanee 1
Deflector Assy. (65/85 Series).

Rod - Clean-Out..........cccceceeene

Strip - Grease (45/65 Series)...

SEP - Grease (85 SEIES).....oiuiiiiiiiiiee ettt
Brush - Fryer ClEanING..........uoi ittt ettt sttt ettt e e e e anee 1

* Used if directly adjacent to the filter pan
** Used if not directly adjacent to the filter pan
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______________________________________

19 00-497572-000G2 Pipe - Boil Out Bypass (RevA) !
' 20 00-497572-000G3 Pipe - Boil Out Bypass (Rev B)

\ PARTS NOT ILLUSTRATED

______________________________________

10-11-12-13-14-15

DRAIN ASSEMBLY
(SINGLE UNIT)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59809

O ~NO O WN

**10
11
12
"3
14
15
16
**17
*18
**19
*20

PART NO.

NS-044-01
WL-003-03
SC-018-55
00-426805-000G1
00-426801-00002
00-426798-00002
00-958713-00001
00-913111
00-976656-00002
00-956829-000G2
00-976518-00023
00-420553-00002
00-976617-00001
00-420726-00003
00-976549
00-976693-00001
00-497571-000G1
00-497571-000G2
00-497572-000G2
00-497572-000G3

DRAIN ASSEMBLY
(SINGLE UNIT)

NAME OF PART

NUt ASSY. 4-40 HEX KEPS........oiiieit ettt ettt e e 4
LOCKWASHEr #4 HEIICAL.........oiiiiiiie ettt e s e e s e e e e nan e e e e e e aaaeeas 4

Mach. Screw 4-40 x 1/2 Phil. Pan Hd.........cooiiiiii e 4
SWITCN ASSY ...ttt ettt e e 1
Magnet - Switch Element Head...........ccccuiiiiiiiiii e 1
Plate - Switch

Pipe - Transition (NO FIlEEr)......oo et et e e e e e e e e e s 1
Valve Assy. (1-1/4) (LH) (Incls. ltems 1 thru 6) (Before 7/4/19).......ccueeieiiiiiiiiiiiieee e 1
Valve - Drain Assy. (1-1/4) (LH) (Incls. Items 1 thru 6) (Starting 7/4/19).........ccccceviiieiiinininnnne 1

PiIPE = DFain (2-1/4 IN.). ittt et h et e st e e bt e et e e et e e aeeenbeentaeeaeaannes 1
[ o TRl BT = 1o T € 2 [ T PP PUPPPRTN 1
GaSKet - SHlICONE.......ecueiiiieii e 1
Gasket - SHlICONE........c.eiiiii e e
Flange - Pipe (1-1/4) (Before 8/1/17)

Flange - Pipe (Large) (8/1/17 thru 7/4719).....c.uuoiiiiii et 1
Drain Flange (Starting 7/4/19).......cocuii ittt 1
PIUG = DIFAIN. ¢ttt ettt e e e et nat e et e et nn et e e e e e anee 1
PIUG = DIFAIN..c. ettt ettt et ettt sat et e e e et e e e e eane 1
Pipe - Boil Out Bypass...

Pipe - BOIl QUL BYP@SS......uuiiiiiiiiiiee ettt e ettt e e e sttt e e e st e e e e e e e e e e aaaaans

* (Revision B - Manufactured after 8/1/17 with drain valve handle mounted at 10
o'clock position. The filter system drain manifolds are 3 In. diameter and painted
red.)

** (Revision A - Manufactured before 8/1/17 with drain valve handle mounted at
12 o'clock position. The filter system drain manifolds are 2-1/4 In. diameter and
painted black.)
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ST TS TTEE TS EE TS S S EEE TS EEEEEEEEEESIT S N 3 1 ///
1 36 00-497572-000G2 Pipe - Boil Out Bypass (Rev A) 1 %/ %/
) ,

' PARTS NOT ILLUSTRATED e
e bbbt bl N

9-10-11-12-13

7-8
9-10-11-12-13
21-22-23-24-25
26-27-28-29-30-31 17-18-19-20
15-16
PL-59811

DRAIN ASSEMBLY
(MULTIPLE UNITS)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59811

1

~N~No ok wiN

*9

=11
12
*13
14
**1 5
*16
**1 7
*18
**1 9
*20
*21
*22
**23
*24
**25
*26
*27
**28
*29
**30
*31
**32
*33
**34
*35
**36
*37

PART NO.

NS-044-01
WL-003-03
SC-018-55
00-426805-000G1
00-426801-00002
00-426798-00002
00-913111
00-976656-00002
00-976617-00001
SC-036-13
00-420553-00002
00-420726-00003
00-976549
00-976693-00001
00-497571-000G1
00-497571-000G2
00-497566-000G1
00-976518-00013
00-497566-000G4
00-976522-00013
00-976518-00A5V
00-976522-00A5V
00-497567-000G3
00-976518-00015
00-497567-000G4
00-976518-00014
00-976518-00015
00-497569-000G4
00-976522-00015
00-497568-000G1
00-976522-00014
00-497409-00001
00-497409-00002
00-419351-00001
00-419351-00002
00-497572-000G2
00-497572-000G3

DRAIN ASSEMBLY
(MULTIPLE UNITS)

NAME OF PART AMT.
NUt ASSY. 4-40 HEX KEPS........oiiie ettt ettt et st en e e e e e nnnes 4
LOCKWASHEr #4 HEIICAL........cooeiiiiie ettt ettt e e e 4
Mach. Screw 4-40 x 1/2 Phil. Pan Hd.........cooiiiiiie e 4
SWICN ASSY ...ttt et h et e et e e e 1
Magnet - Switch Element HEad...........c..oiiiiiie e a e e e 1
[ £ ST o o T PSP 1
Valve Assy. (1-1/4) (LH) (Incls. Items 1 thru 6) (Before 7/4/19)........cccocveiviiiniiiiniiiiiecc e 1

Valve - Drain Assy. (1-1/4) (LH) (Incls. ltems 1 thru 6) (Starting 7/4/19)....
GaASKEL - SHlICONE.......eiiiiiiiie ettt et
Cap Screw 1/4-20 X 3/4 HeX HA.... ..ottt s
Gasket - Silicone..........ccccceceeiienneene
Flange - Pipe (1-1/4) (Before 8/1/17)...........
Flange - Pipe (Large) (8/1/17 thru 7/4/19)....
Drain Flange (Starting 7/4/19).......oouee ettt ettt e e e e 1
Plug - Drain
Plug - Drain

Pipe - Drain (ENd) (45 SErIES)........oiiiiiiieiieii e 1
PipE = Drain (45 SEIES).....ciiuiiiiiiiieeitee ettt ettt ettt e e e 1
Pipe - Drain (End) (65/85 SErIES)......cccutiiiiiiiiiiie ettt e e 1
Pipe - Drain (End) (65/85 SErIES)......cccuuiiiuiiiiiieiie ettt 1
Pipe - Drain (Entire Manifold) (45 Series) (2 Units)

Pipe - Drain With Spout (Entire Manifold) (65/85 Series) (2 UNits).........cccooiiiiiiiieiiiiiiieieeeeen. 1
Pipe - Drain (End) With Spout (45 Series) (3 UNitS)........coui i 1
Pipe - Drain (45 Series) (3 Units)........cccceivieieiniiieieiieenn.

Pipe - LH Drain (End) With Spout (65/85 Series) (2 Units)

Pipe - Drain (Center) With Spout (45 Series) (4 Units)........

Pipe - Drain (Center) With Spout (45 Series) (3 UNItS)........cceuiiiriiiiiiiiieiiieeiiie e
Pipe - Drain (Center) With Spout (65/85 Series) (3 UNitS)........ccccorieiiiieiiiiieiiie e 1
Pipe - Drain (Center) With Spout (65/85 Series) (3 Units)...

Pipe - Drain (Center) (45 Series) (4 UNItS).......ccuuiiiiiiiiiiiie ettt 1
Pipe - Drain (Center) With Spout (65/85 Series) (4 UNitS)........ccccoouiiriiiiiiiieeiee e 1
Clamp - Drain TUDBE (2-1/4 IN.).ccciiieieeee ettt AR
Clamp - Drain TUDBE (3 1N, )ittt AR
Hose - Connect AR
Hose - Connect AR
Pipe - BOIl QUL BYPASS.......uiiiiiiiiiiee ittt ettt ettt e e sttt e e ae e e e e e e e e e e as 1
PipE = BOIl QUL BYPASS....c.utiiiitiiiiie ettt ettt et e e sae e e bt e et e e enneesateentaeeaeeannne 1

* (Revision B - Manufactured after 8/1/17 with drain valve handle mounted at 10
o'clock position. The filter system drain manifolds are 3 In. diameter and painted
red.)

** (Revision A - Manufactured before 8/1/17 with drain valve handle mounted at
12 o'clock position. The filter system drain manifolds are 2-1/4 In. diameter and
painted black.)
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23 00-521820 U-Bolt

24 NS-046-52 Nut Assy. 1/4-20 Hex

25 00-422281-00007 Hose - Discard (6 Ft.)

26 00-422281-00008 Hose - Discard (4 Ft.)

27 00-958681-00001 Support - Oil Return
00-428914-000G1 Harness - Pump

29 00-497320-00002 Harness - Extension (Filter Swich)
30 00-422304-000G5 Harness - Bat. Interplumb W/R

31 00-422297-000G1 Harness - Branch (D)

32 00-422299-000G1 Harness (Y)

| PARTS NOT ILLUSTRATED 1 :
5

N
co

OIL RETURN
(SINGLE UNIT)
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VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59812

PART NO.

00-419251-00001
FP-013-17
FP-035-91
00-418786-00001
FP-035-91
00-428691-00002
00-959909-00001
FP-035-91
FP-019-25
FP-085-79
FP-090-79
00-418781-00001
00-426602-00004
FP-013-17
00-426567-00003
00-426567-00002
SC-114-01
00-426602-00001
00-417792-00008
FP-077-68
FP-035-95
FP-077-68
00-521820
NS-046-52
00-422281-00007
00-422281-00008
00-958681-00001
00-428914-000G1
00-497320-00001
00-422304-000G5
00-422297-000G1
00-422299-000G1

OIL RETURN
(SINGLE UNIT)
NAME OF PART AMT.
Fitting = 90 DEG. SWIVEL. ... ..iiiiiiiiiie ittt ettt st e e e 1
EIDOW - Street 1/2 X 90 DEQ....cciutiiiiiieiii ettt ettt e e e 1
PiIpe 1/2 X 1-1/8 TBE ...ttt ettt ettt e e e anee 1
VAIVE = CRECK......eiiiii ettt ettt et e e e 1
Pipe 1/2 X 1-1/8 TBE ... ettt ettt et e e 1

Valve - Solenoid (120 V.) (Jefferson Brand) (Before 6/18/14)....
Valve - Solenoid (120 V.) (Bacarra Brand) (Starting 6/18/14)

PIPE 1/2 X =118 TBE ...ttt ettt ettt 1
TEE M/2 X /2 X /2ot eeeb e e 1
PIPE 1/2 X 14-1/4 TBE...... oottt ettt aane 1
PIPE 1/2 X 19 TBE ... ettt et 1
QUICK DISCONNECL. ... e 1
TUDE = FIEX (19 ML)ttt ettt b ettt sae et e e es 1
Elbow - Street 1/2 x 90 Deg..

Receptacle - Ol SUCHION. ........couiiiiiie ettt e e e
O-RING (VION). .ttt ettt e bt bt et e et e e b e e eeeeas
Mach. Screw 10-32 x 3/8 Hex Washer Hd...........coooiiiiii e 2
TUDE = FIEX (12 1N ).ttt bttt ettt ettt et et 1
Pump Motor Assy. (115/230 V., 60 Hz.) (8 G.P.M.)..

EIDOW 1/2 X 90 DJ. ... ettt ettt ettt e e a e ettt et e e bt e embeeent e e enbeeenbeantaeeaeeannee
PIPE 1/2 X 2 TBE. ..ttt ettt b et 1
EIDOW 1/2 X 90 DIEJ. ...ttt ettt ettt et ettt e bt et e st e e e b e nabeenbae e e e e annn 1
UBOIK. .. et enn e e aan 1
NUE ASSY. 17420 HEX... ettt ettt ettt et e e e e eanee 2
HOSE = DISCAId (B FL.).c.eeiieeeiiie ittt et AR
HOSE = DISCAIA (4 FL.). e ettt sttt AR
Support - Oil Return....

HAMESS = PUMP ...ttt ettt ettt ettt estn e e e e e eanne
Harness - Extension (Filter SWItCh)............cooiiiiii e 1
Harness - Bat. Interplumb W/R....... ...t e e e e e 1
HArNESS = Brand (D)....ccoueieeiiiiiie ettt et e ettt e e e e e e e et e e e e e e e e s 1
[ E= T LTS ( 4 TP PUPPPPRN 1

_25- F-43249 Rev. G (January 2024)



VK & TR & VFRY SERIES FRYERS REPLACEMENT PARTS

_______________________________________________________

122 U-Bolt 31 Harness - Branch (D) Y
! 23 NutAssy. 1/4-20 Hex 32 Harness (T) :
124 Hose - Discard (6 Ft.) 33  Valve - Oil (Discard - Back/Front)
125 Hose - Discard (4 Ft.) 34 Tape - Heat .
126 Support - Oil Return 35 Tape - Foil Wrap !
127 Harness - Pump 36 Connector - Terminal Wire (3 Lever) '
! 28 Harness - Extension (Filter Switch) 37 Connector - Terminal Wire (5 Lever)
129  Harness - Bat. Interplumb W/R 38 Clamp - Oil Line (Double) .
130 Harness - Bat. Interplumb W/R 39 Clamp - Oil Line (Single) .
. PARTS NOT ILLUSTRATED /

_____________________

Jefferson Brand
Before 6/18/14

1
4
g

PL-59813 |

OIL RETURN
(MULTIPLE UNITS)
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OIL RETURN
(MULTIPLE UNITS)

ILLUS. PART NO. NAME OF PART AMT.
PL-59813
1 00-419251-00001  Fitting - 90 DEG. SWIVEL ... .ccueiiuiiiieie ettt e e e nneeeeeees 2
2 FP-013-17 EIDOW - Street 1/2 X 90 DB ....ueeueiiuieiiie ettt ettt neeeaan 3
3 FP-035-91 Pipe 1/2 x 1-1/8 TBE
4 00-418786-00001  VAIVE = CRECK. ......iiuiiiiiiiiieeitt ettt ettt ettt ea ettt ettt et e e et
5 00-428691-00002 Valve - Solenoid (120 V.) (Jefferson Brand) (Before 6/18/14).........cccoceeiiiiiiiiiiiiiiieeiiiiiiiiiees 2
6 00-959909-00001  Valve - Solenoid (120 V.) (Bacarra Brand) (Starting 6/18/14)..........cccceviiiiiiieniii e 2
7 FP-019-25 TEE M/2 X /2 X /2t 3
8 FP-034-01 PIPE = CroSS 1/2 NPT ...ttt st et e enn e e neeeeane 1
9 FP-077-68 EIDOW 1/2 X 90 DBJ....ccuviiieiiee ittt sttt 2
10 FP-035-95 PIPE 1/2 X 2 TBE. ...t ceeeeeeeee ettt ettt et e st e et e et et e nneente e et eneeeneenneeanneeeane 1
11 00-417792-00008  Pump Motor Assy. (115/230 V., 60 Hz.) (8 G.P.M.)..
12 00-426602-00001  TUDE = FIEX (12 IN.).tuttiuiiitieieeieete ettt se et e et e et et saeemeenne e e e e nneeeeneees 1
13 00-426602-00004  TUDE = FIEX (19 IN.). ittt et ettt ettt et et et e e e nneeeeeees 1
14 00-426602-00001  TUDE = FIEX (12 IN.). .ttt ettt ettt ettt ettt et e e e bt e e e neees 1
15 SC-114-01 Mach. Screw 10-32 x 3/8 Hex Washer Hd...........ccooiiiiiiiiiii e 2
16 00-426567-00002  O-Ring (Viton)
17 00-426567-00003  Receptacle - Oil SUCHION.......ccoiuiiiiiiie ettt ettt e e e e sabe e e saesbenbeeneees 1
18 00-426602-00002  TUDE = FIEX (29 IN.).c.ttiutiiiiitieiieeie ettt sttt n e e et e et 1
19 00-418781-00001  QUICK DISCONNECL........ccuiiiiiiiiieiiieii ettt ettt e e et 1
20 FP-085-79 PIPE 1/2 X 14-1/4 TBE ... oottt ettt aane 1
21 FP-090-79 PIPE 1/2 X 19 TBE ...ttt st 1
22 00-521820 L2 o SR 1
23 NS-046-52 NUE ASSY. 1/4-20 HEX....eeiineiiieieee ettt et ettt e e e e e anes
24 00-422281-00007 Hose - Discard (6 Ft.).
25 00-422281-00008  HOSE - DISCAIA (4 FL.).....eieiieieieeeeie ettt et ne e e e e e s AR
26 00-958681-00001  SUPPOTrt - Ol REIUMN.......iiiiiiiiiii ettt e e e e 1
27 00-428914-000G1  HAINESS = PUMP ... ..ttt ettt ettt e e e sae et e e ettt e e e e abe e e e e ateeeeanseeeaeansaeeeeannntnnnnnnnes 1
28 00-497320-00002 Harness - Extension (Filter SWitCh)..........c..eii i 1
29 00-422304-000G7 Harness - Bat. Interplumb W/R
30 00-422304-000G8 Harness - Bat. Interplumb W/R
31 00-422297-000G1  HANESS = Brand (D)......coeieiiieiiieiii ettt ettt ettt st e st e e s nb e e sabeenteeeeeaannnes 1
32 00-422298-000G1  Harness (T).....cccoovevrervereereenreneenne
33 00-497974-00001  Valve - Qil (Discard - Back/Front)...
34 00-944909-00001 Tape - Heat.........coeevveiieiriieiiiies
35 00-976819 TAPE = FOI WEAP ...ttt ettt b et e b et e e ees
36 00-976818-00003  Connector - Terminal Wire (3 Lever)
37 00-976818-00005 Connector - Terminal Wire (5 Lever)
38 00-976781 Clamp - Oil Line (Double CUuShioned)...........cccuiiiiiiiiiiiieieceee e 1
39 00-976841 Clamp - Oil Line (Single CUShIONEA).........uiiiiiiiiie ettt e e e e aeeeeees 1
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FILTER ASSEMBLY
(SINGLE UNIT)

F-43249 Rev. G (January 2024) -28-
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FILTER ASSEMBLY
(SINGLE UNIT)

ILLUS. PART NO. NAME OF PART AMT.
PL-59815

1 00-956904-00001  Splash Guard (11 X 22 IN.) (45 SEIES)......ccueererereiierieieeeie ettt sttt sreesteesnee e 1

2 00-956904-00002  Splash Guard (16-1/2 X 22 In.) (65/85 SEIES).....ccueruiruiririieiieieiie ettt 1

3 00-499087-00002  Screen - Fine Mesh Filter (Metal) (22 x 5 In.) (45 Series) ................

4 00-499087-00004  Screen - Fine Mesh Filter (Metal) (22 x 10-1/2 In.) (65/85 Series) ..

5 00-499085-00003 Insert - Filter Screen (2-1/4 x 19 In.) (45 Seri€s)......cccceeeerveereeennnn.

6 00-499085-00005 Insert - Fabric Envelope (3-3/4 X 22 In.) (45 SErES)......ccoiuiiiiiiiiii it

7 00-499085-00006 Insert - Fabric Envelope (9-1/4 x 22 In.) (65/85 Seri€s).........cccviiiiiiriieiiieeeeee e

8 00-499085-00007 Insert - Filter Screen (7-3/4 x 19 In.) (65/85 Series)

9 00-499086-00002  Filter - ENvelope (23.5 X 5) (45 SEIES)...c..ueieeiieieeieieee ettt
10 00-499086-00003  Filter - Envelope (23.5 X 10.5) (B5/85 SEIIES)......ceeutiieeieiieeieee ettt 1
11 00-499089-00002  Clip - Filter, Envelope (5 In. Lg.) (45 Seri€S).......ccoouiiiiiiiiieiiieiie ettt 1
12 00-499089-00003  Clip - Filter, Envelope (10-1/2 In. Lg.) (65/85 SEMES).....ccceieruereriirierieieeieeiierieeeeeeeeereesieesneees 1
13 00-958000-000G5 Pan Assy. - Filter (11-1/8 Tall) (45 Series)

14 00-958000-00G11  Pan Assy. - Filter (10-1/4 Tall) (45 Series)

15 00-958000-000G6  Pan Assy. - Filter (11-1/8 Tall) (B5/85 SEMES)........ceouriruiririeiieiieieieie e 1

16 00-958000-00G12  Pan Assy. - Filter (10-1/4 Tall) (B5/85 SEIHES)........cceuruiruiriririiniiiieiee e 1

17 00-499081-00G10  Tube - Suction (Used With IEM 13 & 15).....c.cciiiiririiieieiiciesie et 1

18 00-956901-00G11  Suction Tube Assy. (Incls. Items 21 & 22) (Used With Item 13 & 15).......cccoiiiiiiiiiiiiiiiieeins 1

19 00-956901-00G23  Suction Tube Assy. (Incls. ltems 21 & 22) (Used With ltem 14 & 16)........cccccoevvieiiiieiiieeen. 1

20 NS-017-49 JAM NUL B/4-18 HEX. ..ottt ettt et este e aeenteeneesneesae e e e e nneeeenneas 1

21 00-499083-00002  Coupling - Suction

22 00-499084-00002  KNOD = POIt SUCHON. .....couiiiiiiieiiie ittt ettt et sttt e est e e e e e eaane 1

23 00-956907-000G3  Top - Counter Assy. (9.875 x 24 Cutout) (45 SEri€S)........cccvuiiiiiiriiieniiiiiee et 1

24 00-956907-000G4  Top - Counter Assy. (15.375 x 24 Cutout) (65/85 SEMES)......cceerurrurrrereriereeeeeeeie e 1

25 00-958026-00008  ROMIET (RH) (27172 IN.)..terteiieiieieeteeteeie sttt b ettt b e testesbeneesee e eneenbeesnee e 1

26 00-958026-00002  Roller (RH) (21-1/2 In.)...

27 00-958026-00011  ROMET (LH) (27-1/2 IN.).c ettt bbb bbbttt eb et sne e 1

28 00-958026-00005  ROMET (LH) (271172 TN.). ettt bbbttt en et aae e 1

29 00-958026-000G3  Guide - Cabinet (RH) (21-1/2 In.)...

30 00-958026-000G5 Guide - Cabinet (RH) (27-1/2 In.)...

31 00-958026-000G4  Guide - Cabinet (LH) (21-1/2 In.)....

32 00-958026-000G6  Guide - Cabinet (LH) (27-1/2 IN.)..eeiuiieeeeieee ettt nnee e e 1

33 00-976517-0000A  Pan - Filter Screen (65/85 Series Single Vats Starting 1/1/14 )....cccoooviiiiiiiiiniieeeeeeee 1
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40 00-413927-00001 Grommet - Rubber |

PART NOT ILLUSTRATED K

_______________________________

FILTER ASSEMBLY
(MULTIPLE UNITS)
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ILLUS.
PL-59814

PART NO.

00-428518-00001
00-956904-00001
00-428519-00001
00-956904-00002
00-499087-00002
00-499087-00003
00-499087-00004
00-499085-00002
00-499085-00003
00-499085-00004
00-499085-00005
00-499085-00006
00-499085-00007
00-499089-00002
00-499089-00003
00-499081-000G3
00-499092-000G1
00-956901-00G23
NS-017-49
00-499083-00002
00-499084-00002
00-497374-000G1
00-958000-00G11
00-497374-000G2
00-958000-00G12
00-956907-000G1
00-956907-000G3
00-956907-000G2
00-956907-000G4
00-958026-00002
00-958026-00008
00-958026-00005
00-958026-00011
00-958026-000G3
00-958026-000G5
00-958026-000G4
00-958026-000G6
00-976517-0000A
00-976517-0000A
00-413927-00001

FILTER ASSEMBLY
(MULTIPLE UNITS)

NAME OF PART

Splash Guard (25.25 x 22.125) (45 Series)

Splash Guard (11 x 22 In.) (45 Series)...............

Splash Guard (36.25 X 22.125) (65/85 SErES)......cccueeruiiiiieiieiiieiie ettt 1
Splash Guard (16-1/2 x 22 In.) (45/65/85 SEHES).....ccccueiiiiiiiiiieiiee e 1
Screen - Fine Mesh Filter (Metal) (22 x 5 In.)............

Screen - Fine Mesh Filter (Metal) (16 X 12-1/2 IN.)..ccooiiiiiiiiiiii e 1
Screen - Fine Mesh Filter (Metal) (22 X 10-1/2 IN.)..cciiiiiiiiiiiiieece e 1
Insert - Fabric ENVelope (11 X 15 IN.)c.uiiiiiiiie et 1
Insert - Filter Screen (2-1/4 X 19 IN. )i 1
Insert - Filter Screen (10-1/2 x 13-1/2 In.).

Insert - Fabric ENVEIOPE (3-3/4 X 22 IN. )ittt 1
Insert - Fabric ENVEIOPE (9-1/4 X 22 IN.)...ciuiiiiieiiieie ettt e e 1
Insert - Filter SCreen (7-3/4 X 19 IN. )ittt e e e e 1
Clip - Filter, ENVEIOPE (5 IN. L. ) utiitieiiiiiie ettt ee e 1
Clip - Filter, ENVElope (10-1/2 IN. Lg. ) cuetiieieiiee it 1
Tube - Suction (Used With Iem 22 & 24)..........coiiiiiiiiiieie e 1
Suction Tube Assy. (Incls. Items 19 & 20) (Used With Items 22 & 24)

Suction Tube Assy. (Incls. Items 19 & 20) (Used With Items 23 & 25)....

JAM NUL 3/4-168 HEX..oeeeeeie ettt e e et e e e nnee e e e e et e e e e ssaee e e e e e e aannnns
COUPIING = SUCHION ...ttt ettt ettt et eeeeens 1
KNOD = POrt SUCHION. ...ttt e e 1
Vessel Assy. (23 X 16 BOttom) (45 SEriES)....ccciiuuiiiiiiieiiii ettt 1
Pan Assy. - Filter (10-1/4 Tall) (23.5 x 5.25 Bottom) (45 Series)...

Vessel Assy. (28 x 16 Bottom) (B5/85 SEIES).....c.ueeueiiiieiieiiieiie ettt 1
Pan Assy. Filter (23.5 x 10.75 Bottom) (45/65/85 SErES)........ccceiiiiiiiieiiieiiie e 1
Top - Counter (21 X 17 CUtout) (45 SEIES).....cciuiiiiiiiiiiieee ettt 1
Top - Counter Assy. (24 x 9.875 Cutout) (45 SEri€S).......ccouiiriiiiiiieiie it 1
Top - Counter (29-1/4 x 17 Cutout) (65/85 SErIES).......ccueeriiiiieiiiiiienie e 1
Top - Counter Assy. (24 x 15.375 Cutout) (45/65/85 SEII€S)........cccvuriiiiiiiieiiiiieiiiieseee e 1
L] ) T 070 e 2 o PSRt 1
Roller (RH) (27-1/2 In.)...

ROMET (LH) (217172 1) ettt ettt ettt ene e e e neeeanne 1
ROMET (LH) (27-1/2 IN.). ettt ettt ettt ene e e e eneeeanne 1
Guide - Cabinet (RH) (21-1/2 IN.)...eiiieiieiieiteee ettt 1
Guide - Cabinet (RH) (27-1/2 IN.)...eiiiiiieiieiee ettt 1
Guide - Cabinet (LH) (21-1/2 In.)....

Guide - Cabinet (LH) (27-1/2 IN.)..eeeeie ettt et st eee e 1
Pan - Filter Screen (65/85 Series Single And Multiple Vats Starting 1/1/14 ).......ccoovviiiieeennns 1
Pan - Filter Screen (45 Series Multiple Vats Only Starting 8/1/17 )

Grommet - RUDDET ..o e
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BASKETLIFT COMPONENTS
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ILLUS.
PL-61159

PART NO.

00-418481-00001
00-418511-00001
00-418503-00001
SC-088-40
PB-004-04
00-956914-00G10
00-956914-000G2
00-956914-00G 11
00-956914-000G1
PB-004-04
SD-032-07
WS-004-33
NS-047-73
00-418478-000G1
SD-036-03
SC-109-10
NS-009-07
00-078752-00012
SC-037-80
NS-009-02
SC-112-90
00-411496-000F3
00-418159-00001
00-418123-000G1
00-418156-00001
00-418517-00001
00-418484-00001
00-418513-00001
SD-032-07
SC-037-80
SC-018-47
00-416535-00004
SC-109-10
NS-009-07
SD-036-03
00-418480-00001
00-418510-00001
00-078752-00012
SC-109-10
NS-009-07
00-418482-00001
00-418475-000G1
SC-055-02
NS-047-73
WS-004-33
SD-015-41
00-418477-000G1
WS-004-33
NS-047-73

BASKETLIFT COMPONENTS

NAME OF PART

WWIEAP = TOP (45 SEIHES)....e ettt ettt eb ettt nae et e e
Wrap - Top (65/85 Series)....

TUDE = BASKETIE.....eeeee ettt e e s e e et e e e e e e e ena e e e e e e e annes
Set Screw 5/16-24 x 1/4 Hex HdlS., CUP Pl.....cooiiiiiiiee e 1
Plug Button (1-1/4)

Arm - Basket Assy. (SiNgI€) (45/65 SEIES)........uuuiiiiiieiiiie ettt e e e 1
Arm - Basket Assy. (SiNGI€) (85 SErES).......cuiiiiiiiiiiie it 1
Arm - Basket Assy. (DoubIE) (45/65 SEIHES)......coouuiiiiieiiii it 1

Arm - Basket Assy. (DoUbIE) (85 SEIES)......cccuuiiiiiiiiiieiiie ettt e 1
PIUG BUHON (1174t ettt et e et sateenbae e e e e ennnee 2
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccciiiiiiieiiiieiiee e 2
LT T =Y PSSP PPPRPPP 6
LOCK NUE 5/16-18 HEX. ...ttt ettt ettt e e e e eanee 6
BeariNG SUPPOI ASSY ... ..eitiiiiiiiie ettt ettt ettt ettt eae ettt e et et e e e e eanee 1
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB. .10
Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).....ccouiiiiiiiieiie et 1
INUL B-32 HEX. ..ttt ettt b et a ettt et e e bttt eae e et e e eneeneeeaeneeeanne 1
Clamp - Cable

Cap Screw 10-24 X 1/2 HEX H....o.ueiiiiiie ettt 8
U L 1= PSP PPPPPPP 2
Mach. Screw 4-40 x 1 Slotted Pan Hd............coiiiiiiiiii e 2

MICTOSWITCR. ...t e s e e e e e e e e e as 1
BIOCK = Cam SWItCh......ciiiiiiiie ettt e e e 1
[ L IR 1Y o] (o O PSS POPPPPTN 1
Gear - Motor (115 V., B0 HZ. ).t 1
ST g T o1 To IR 1V o] (o ) USRS 1
Base - Motor MouNting (45 SEIHES)......cccuuiiieiiiie ettt e e e e e e s e e e e e eaaaeens 1
Base - Motor Mounting (65/85 Seri€S)........cccuuiiiiiiiiiiiiieiiii et 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......c.cciiiiiiiiiiiiiiiieiieeeee 2
Cap Screw 10-24 X 1/2 HEX H.......ueiiie ettt et aeeeeees
Mach. Screw 10-32 x 3/4 Slotted Pan Hd....

SWitch - Relay S.P.D.T. 24 V... ettt et et ea e
Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).......ooiiiiiiiiiii et
NULE B-32 HEX.oeeeee ettt

Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB

Wrap - Bottom (45 SEri€S).......cccueiiiiiiiiiiieiieiieeree e

Wrap - BOttom (B5/85 SEIES)......ccueiruiiiiieiitieitie ittt ettt
ClamP = CADIE.....c..ei et 1
Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).....cciiiiieiiiiiee e 1
INUE B-32 HEX. .ttt ettt b ettt et e e bt et eaeese e et e eneenneeaneeeanne 1
(14700114 SO SURSPPPPt 1
CANK = AT ASSY ..ttt ettt e ettt ettt e e ettt e e e ea e bt e e e bbe e e e aasee e e e nbee e e e nbeeeeenbeeeeeansseaesnnbeeeensnnssbnnnnnen 1

Set Screw 1/4-20 x 1/4 Hex Hdls., CUP Pt (SST)...iiiiiierieie ettt e 2
Lock Nut 5/16-18 Hex

Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT....ccoiiiiiiiie e 2
Coupler Assy
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